Walker Mower Online Parts Lookup

Model MT-MTL Illustrated Parts Manual

Hi-Dump Kit

Other model MT-MTL manuals:
For a closer view: Download PDF File
Tag Part Number Description More Info
15214-12Ball Joint (5/16-24)
28607-10Lower Arm, Power Dump
37620-3Pivot Bushing (1/2 x 9/16)
45103-7Outside Torsion Bushing
57523-2Clevis Pin W/Hole (1/4 x 5/8)
68623-6Inner Power Dump Arm, RH
78623-3Extension Spring Cable
85221-2Extension Spring (3/4 x 3-1/2")
98623-5Torsion Spring Hook
108608-9Torsion Bar
118623-7Inner Power Dump Arm, LH
127620-6Cable Guide
138623-2Power Dump Cable, 10.0
145552Ball Joint (1/4-28)
157628 (now 7628-1)Channel Angle, RH
168404-4Channel Angle/Hi-Dump, LH
17714613mm Ball Stud
188402-3Backup Plate
197145Gas Spring Assembly
207147Spring Clip
215841Retainer Washer (3/8 x 1-1/4)
228845Rubber Bumper
238404-6Clevis Pin (1/2 x 1-1/2)
248402-6 (now 7517-2)Catcher Pivot Plate, Hi-Dump
257620-9Roller Wheel
268402-2Catcher Pivot Arm (Includes Item # 27)
275830Grease Fitting
288404-5Clevis Pin (1/2 x 1-1/4)
298402-4Upper Cylinder Mount Arm
308402-1Catcher Frame/Hi-Dump
317845Rubber Bumper (1.375 x .63)
328401-4Upper Pivot Shaft
338201-3Fiberglide Bearing
348401-5Pivot Arm (Includes Item # 35)
358401-9Decal, Safety Lockout Arm
365683Pivot Bearing
378401-1Torsion Spring (1-1/2)
388401-6Spring Bushing
398401-3Safety Lockout Arm
408401-2Safety Lockout Spring
418400-3Rear Pivot, LH (Includes Items # 27 & 36) 1
425214-10Ball Joint (1/2-20) Hi Strength
438400-8Decal, Hi-Dump
448404-7Adapter Bracket, MTL
458430-1Body Chute, Hi-Dump (10.5)
468400-10Auxiliary Power Terminal Plate
478400-7Decal, Electrical Jumper Warning
488400-15Switch Mount
498400-9Decal, Hi-Dump Operation
508400-14Switch Cover (Includes Item # 49)
518403-18Pump Guard
525214-8 (now 8400-12)Bumper/Hi-Dump Mount
538400-2Rear Pivot, RH (Includes Items # 27 & 36) 1
548402-8Control Lift Rod
555214-11Ball Joint (1/2-20LH) Hi Strength
567847Rubber Bumper (1.5 OD x 1.0)
F00210-24 Keps Nut
F0031/4-28 Hex Nut
F0041/4-20 Keps Nut
F0095/16-18 Whiz Locknut
F0123/8-16 Keps Nut
F0161/2-13 Self-Locking Nut
F0205/16-18 ESNA Nut
F0245/16-24 Jam Nut
F02510-24 x 3/8 PPHMS
F02810-24 x 3/4 PPHMS
F0291/4-20 x 1/2 Hex Bolt
F0345/16-18 x 3/4 Hex Bolt
F0355/16-18 x 1-1/4 Hex Bolt
F03710-24 x 5/8 PTH Screw
F0383/8-16 x 1 Hex Bolt
F0393/8-16 x 1-1/4 Hex Bolt
F0403/8-16 x 1-1/2 Hex Bolt
F0481/2 SAE Washer
F0495/16 SAE Washer
F0525/16 Ext. Star Lock Washer
F0681/8 x 1 Cotter Pin
F0693/32 x 1/2 Cotter Pin
F0853/16 Rivet Backup Washer
F1111/8 x 3/4 Cotter Pin
F134AN960816L Washer
F1513/8-16 x 7/8 Hex Bolt
F2085/16-18 x 2-1/4 Hex Bolt
F241.375 x .875 x .10 Washer
F2871/4-28 Keps Nut
F3851/4 x 1-1/4 Roll Pin
F3951/4-20 x 2-1/4 FHA Screw, SS
F39610-24 x 1-1/4 PPH Bolt
F3981/4-20 x 2 Hex Bolt
6716-2 (now F399)1/2-13 x 3-1/4 Hex Bolt
F4053/8-16 x 1-1/2 FHA Screw, SS
F4205/16-18 x 1-1/4 Carriage Bolt
F4401/2-20 Jam Nut RH
F4411/2-20 Jam Nut/Left Hand
F4565/16-18 x 3/4 SBH Cap Screw, SS